O OGAWA

|| EFA R

I:itTREAI]MILL






CONTENT

IMPORTANT PRECAUTIONS.... ..ot 1
WARRANTY CLAIM....coiiiiiii ettt 3
PRODUCT PART ...ttt ittt nne e e e 4
MAIN TECHNICAL FEATURES ... 7
ASSEMBLY ..o 8
WORKOUT GUIDELINES ... 10
TREADMILL OPERATION. ......ctiiiiiiiieiiiie et 11
MAINTENANGCE.......cciiiii it 14
RECYCLING INFORM.......ciiiiiiiiiiiceieeee et 17
COMMON ERRORS ...t 17
CONTACT US. .ttt e e 19

Thank you for purchasing the P10-Z Fit treadmill
Before operating this unit, please read this manual carefully to ensure
optimum performance and safety. This manual should be kept available for

future reference.

REMARKS:
Our company reserves the right to change the design and the final product
Explanation authority

Product color is subjected to the actual product.



\\\\g

7. W, WG R
&j T S

B B AN R PRV, R R A AT YR R TR, MR
BOREA, — RN, KNS IE.

BRE AN

IMPORTANT PRECAUTIONS

MAX

[
MINIMUN
140 cm ,Q UsErR | 100 kg.
IQ i 2\ weiGht

VIETNAM

OGAWA Vietnam Co Ltd
2nd floor,Petroland Tower,
12 Tan Trao,Tan Phu ward

District 7
Ho Chi Minh
Tel:+84 8 3775 3093/3775 3094
THE SECURITY KEY HAS A MAGNET WHICH MUST BE PUT IN THE DISPLAY. AT THE END OF THE Fax:+84 8 3775 3095
LACE THERE IS A CLAMP WHICH SHOULD BE ATTACHED TO THE CLOTHES.THE TREADMILL
' WILL START WORKING ONLY IF THE KEY IS PLACED IN THE DISPLAY.THIS IS ESSENTIAL.
& o
A CORRECT LUBRICATION OF THE TREADMILL WITH SILICON OIL OR TEFLON IS REALLY
PHILIPPINES
IMPORTANT. THIS LUBRICATION MUST BE PERFORMED REGULARLY DEPENDING ON EACH ) '
PERSON, EVEN BEFORE ITS FIRST USE. O-Healthcare Solution Phil.Inc.

2303, 4th Floor, G&A Building,
Chino Roces Avenue Extension,
Makati City, Philippines

In order to decrease the risk of suffering severe injuries, read carefully all the important instructions and warnings Tel : 4632 889 0676 / + 632 844 6851
regarding the use of a treadmill before using it. Fax: +632 812 0421

YOU MUST PRESERVE THE ORIGINAL PACKAGING WITH ITS PROTECTIONS, PURCHASE
RECEIPT, MANUAL AND COMPONENTS DURING THE GUARANTEE PERIOD.

WARNING:

Our company doesn’t take any responsibility for personal injuries or property damages resulting from the use of
this product.
1-Before starting any workout programm, consult your doctor. It's specially important for people older than 35

years old, people with health problem and pregnant women.

1 14



= miRF

L. i

H A — BRI () i, 2200 & I IC 2 1) PR ek s A T

AL

B JAAE IR N T 3 /NS 5 /N il 1k

R 477 /N 2 HiEH 1k

B FAAE IS TR KT 7 /N LA N 1k

ANALRE R, RIS AT . O R AERIE T R HOE HUE A
ZaR S

2. WL

ZETRAERERER LEEAN TR, REIURED, IR0 TS 0T 48 fil
BRI HUD A T bk, BRI T RIS AR GV PR O, BIRRATE
BEH WA, AR BOR TR IE H T B R BRI,

WL BN N

a. B U R IR0 R

o Rk v BN S 0A 55 b n v £L .

FIA Tkm/h (1 B K18 # MDA 5
VREREER R, OF BN B BERIE A, K
YRR JL A Bl AT AR B e o 20 i e AL

3. BRI

FITA B AR Hh T R 208 I 0 B s AT R, (B — B 1/ T i
HIFABRING . e AR AEHOD AT IS . IS, 420
L 7 1) LAY Bk By, A (R0 R 1T AT TR R . BT AA LS, VRS AR
i b, B AR A AT IS, (B S, RSB S, SRR
HIHL Bl AR 4%

4. B B A 2

BT MDA AN 2% 5 B AT M A, (R — B G e T Rgid
SHIEMOIS, ERIREEFA LT

OEHEIATF

@i I 38 Bl I SUEIASAE B 7 Tt

O B A S N g i B I %, S 808 3 )L o Bl kSR IR
STk A SRR 1 RIS N A BEHLEC A1 6mm 7S FABCTE LAY 42— 8k
BT IR A

7

13

2-The owner must ensure that all users are correctly informed about the warnings.
3-Use the equipment as explained in the instructions manual.

4-Keep the equipment in an enclosed area, away from dust or humidity. Don’t store it in a garage, indoor

anulling its guarantee.

5-Place the unit on a flat surface. If the surface is uneven, the proper functioning could be affected. Some models
include levellers or levelling threads behind the legs, helping the levelling. Please read the manual to verify if your
unit is provided with one of them..

6-The unit must be placed in a ventilated area. Don’t use it in places with sprays or with oxygen dispenser. The air
you breath may be affected and cause an accident.

7-Keep children younger than 12 years old and pets away from the equipment. Keep the security distance.

9-Wear suitable clothes and shoes. Do not use loose clothe that may get hooked.

10-If your equipment is working through a power supply: make sure that the power cord and plug are in good
conditions. Carry out the connection only when the circuit has ground connection, otherwise it could cause
damages on the equipment or in the property which the guarantee won’t cover. Power cords must be away from hot
surfaces.

11-If it is a battery-powered unit: check and make sure that they are charged enough so the display will fully
function.

12-If your equipment is provided with a security key, please understand the produce before using it. The security
key has a magnet which must be put in the display. At the end of the lace there is a clamp which should be attached
to the clothes.The treadmill will start working only if the key is placed in the display. THIS IS ESSENTIAL.

13-If your unit works thanks to a power supply: don’t put it into operation while you are on the belt. The motor
would be innecesarily loaded. The right way is placing yourself with open legs, each one on a side of the belt and sit
up once it is ongoing.

14-If your unit works with an electric supply: check the speed it can reach, for your security. The best is to adjust
gradually the speed in order to avoid sudden changes.

15-If your unit works through an electric supply: never leave the machine unattented while it's working.
Take the security key off, turn the “on“ button into “off* and unplug the power cord.

16-If your equipment is provided with a pulse sensor, you may know it isn’t a medical instrument. It’s designed as a
help for the workout and determines the tendencies of heart rates. There are some factors which could affect the
accuracy of the heart rate interpretations, for example the movements of the user.

17-The machines don’t take too much space as they can be folded. Once folded, make sure that all is well assembled
to the locking system, either if it has a lock or an hidraulic engine. Don’t try to move it or raise unless you are

insured. Should any damage happen being the machine uninsured, it won’t be covered by the guarantee.

’

Damages caused by a lack of maintenan n' red by th arantee.

19-A correct lubrication of the treadmill with silicon oil or teflon is REALLY IMPORTANT. This lubrication
must be performed regularly depending on each person, even before its first use.The lubrication must be carried
out this way: disconnect the equipment of the electricity supply (in case you have one), pull up the tapestry from
the side with one hand and spread the oil on the board. Please repeat this procedure from the other lateral side.

Connect the equipment to the power supply (in case you have one) and turn the “on” button (red button) into the

2



correct position (I), insert the security key and let the treadmill work for several minutes without any weight on it. 5. 1EBCME: 2 |88 28y =75,

Repeat this action on a regular basis. 6. &%Eﬂ‘ |‘§J@W§U$Eﬁj, ﬁfgllﬁ'[‘% B%{EEE@H,E?‘JJ:’ ﬂ}%ug%g;ji%uﬁ_?é
20-Two people will be needed in order to take the unit from the package. Otherwise, the damages caused in Bi-Bi-Bi-Bi-Bi, ’fﬁ' I Euﬂ—? 0.00, 15 *//I\}E-i]z IE] 1%1%’
is momen n' T th rantee. (_:E‘). lﬂfgﬁﬁ&ﬁ

21-Don'tlet any object fall into the grooves.

22-If the unit works through a power cord: unplug always the power cord before cleaning it, after the workout and e T B RO T/ 20 I T Bm L FRF 1 B 032 A7 1 T
before performing any maintenance duty. e T2 T3l a5 617018 lolwlunlizlizlialislielir
23-This unit is designed for a domestic purpose and in an interior place, not for business environment or outside. POl |3k | 2| 3|3 | 4|5 [3|4a|5 |5|3|4|5|4a|aflal2]|3]|3]5]3
24-Do a workout with stretches before and after the sessions, you will avoid injuries. PO2 [ JHE | 2| 4| 4 5 6 | 416 6 6 |4 |5 6| 4|4]4]|2 2 5 4 1
25-Drink water before, during and after the workout. PO3 | BJE |2 |4 4|6 |6 |47 |7 |7 |47 |7 ]4]4]a]2]4]5]3]2
26-If you start feeling pain or dizziness while training: STOP IMMEDIATELY. PO4 |HEPE |3 515 6]7]7]5 ! L 0 A A A A L M B
P05 ig ):E 2 4 4 5 6 7 7 5 6 7 8 8 5 4 3 3 6 5 4 2
27-YOU MUST PRESERVE THE ORIGINAL PACKAGING WITH ITS PROTECTIONS, MANUAL AND COMPONENTS P06 JE):E 2 4 3 4 5 4 3 7 5 7 8 3 6 4 4 2 5 1 3 P
DURING THEGUARANTEE FERIOD: PO7 | |2 |3 |3 |3 |4 |5 |34 |5|3|4|5|3|3|3|6]|6]|5]|3]3
28-The accessories can be different to the other models. POS | 2|3 |3 |6 |7 |7 |4a|6 |7 |a|6|7|a]|ala|2]3]|4]|4]z2
29-This electronic product can't be thrown under any circumstances into the municipal rubbish bins. With the aim PO9 | B |2 | a4 |7 |74 |78 |4]8|9]|9]|4|4]4]5]|6]|3]|3]2
of preserving the environment, this product must be recycled according to the applicable law of your country. P1O [ |2 |4 |5[6 |7 |5[4[6|8[8|6|6[5|4][4[2|4]4]3]3
Please contact your town council to know more about this procedure. PLL || 3|4 |5]9]5]9]5 5 S|9]5]5|5]5]9]9]8 T]6]83
P12 | |2 |5 |8 |1w0o|7|7|w0|w|7|7]|w|0/6]|6]9|9]|5]|5]|4]3

30-Should you need technical assistance or advise with the installation of pieces, You can get in touch with us .
YOU MUST KEEP THE PURCHASE RECEIPT IN ORDER TO HAVE ACCESS TO THIS SERVICE
KEEP THESE ADVISES FOR FUTURE REFERENCES

R - 22 AT R i vk -9

IKFhaE AR (E0O1 )

puR/i} (E02 )

WARRANTY CLAIM SUE=) (E03 )

1. Warranty is not transferable. j(fﬁﬁﬁ%*}h (E04 )
2. This warranty is effective only if the product is purchased from ﬁﬁ%ﬁfﬁéﬂﬁ Eggg ;

Ogawa or its authorized dealers.

3. Proof of purchase (original receipt) is required for all warranty
repairs.

4. Allimplied warranties, including but not limited to these implied
warranties of fitness and merchantability, are limited to one (1)
year from the date of purchase.

5. Damage due to misuse, improper treatment and unauthorized
modification and repairs are not covered by this warranty.

6. Warranty does not cover accessories and add-ons, which do
not belong to this product.

7. Warranty is not effective to rental, business, commercial,
institutional or other non residential user.

8. All services covered by this warranty must be approved by
Ogawa and repaired by authorized technicians only.

9. If replacement parts for defective materials are not
available, Ogawa reserves the right to make subtitutions in
lieu of repair or replacement.



A, LRI BRI, FEAE AN S N s

). BEEER/ B3hH: PRODUCT PARTS

Lo B — A Fanisl, AR WA, WEfE R, B
BRI R LA TR

2. FEULH: 12 AMEERES: PO1-P12, 7 ,
3. JREhiH:
A Kz APUETE TR B2 28T R E .
B. #%JTUE/f5 108, HEE SR 5—4—3—2—1, HAER gy
n—pE, ZJEA RSk,
. FahER:
1. WAk N Fahsiat:
A FTIFHEIETF R, BN F o=l i B H A
B. TEFENLIREST, s nr DG B N Tk 0 Hh (1) 1E A
2. Fehish =M shit: MEdE, BEEEE, FEBRERE.
A, FFUEBENF AR, IR & R R R A 0:00;
B. fEFEEAT, Fp A N\ (8RR, i A & SRR A () HL A
Kk, PIGAWT AR 15:00, $22380 5 sk ee vy LAR e (8] H i i 18] o B 1) 3%
SEEE: 5:00-99:00.
C. FEREESMITHENT : Feeas Uk mr AE N BE S B AR R, WIAREE 2 B
1A, ¥E B et T A e BE Y, WoE i 0.50-99.9 AH, &
YA a0, 1 A L
D. FEREEGIIERT, e nr Dk N R B, WIiG-R%
BEIR: 50.0 T, $d BEmygse oy LA e R % B e Y : 10-999
T, BRI 1T,
3. FahiCr e
- FTTAR /4 R, IRV EIEL 3 D, SRS IR T URIZAT WL TE N 1KM/H;
i TS T R T
TEGIREATH, %4108, Sikfs1hiET;
2V I TR B R, B W R B R R B, B MR e
PR SR B EN, B 5N 0.00, 5 FEIREIFAL, N385 5
Bi-Bi-Bi-Bi-Bi;
E. REEHSHN LRI, RREKERGEGEEZHE:; FhCTr
[a] 2ot 99: 59 (100 730%h) JE15H1 .
(7). [ e R
1. WIEEHEIBEE 30 0%, HAEEEnta), mEwEyar: 5:00—99:00, %
THPEE I e T AR 5 s A
2. FITUREE, Bk iR s, SR I n 2 B shFE 5 — Bobro 3 (3
IFERER);
3o T T v R R
4. TR 20 B, BEBUEAT R R AW e B R 1/205

dbes8404—19
ses8a 4y

=

G 0w

11 4



PRODUCT PARTS

No. ITEM DESCRIPTION Qty
1 panel sticker 1
2 screen top cover 1
3 Speaker 2
4 Screen PCB 1
5 Speaker plate 2
6 Sensor 1
7 Safety key 1
8 Safety key sticker 1
9 safety key metal 1
10 console main cover 1
11 Speaker bottom cover 2
12 console frame plate 1
13 console frame 1
14 screw ST3*8 18
15 Sensor pastic cover 2
16 Handrail foam 2
17 Screw ST4*25 4
18 console frame fixed knob 2
19 Screw ST4*16 45
20 motor cover front foot pad 2
21 motor top cover 1
22 oil spray pipe plug 1
23 motor cover sticker 1
24 Screw M6*60 1
25 Front roller 1
26 M8 washer 12
27 Motor belt EPJ160J 6 1
28 Motor 450W 1
29 Running belt 1
30 Running belt 2
31 Oil spray pipe 1
32 Pipe buckle 2
33 Side rail slider T5.0*¢25*¢ 15 8
34 Screw M8X30 4
35 Running board 1
36 Screw M8 X 40 2
37 Rear roller ¢42*456/¢ 12*519 1
38 M8 Nut 10

5.

ZEDTAL CRIBEAMIRIILIAD fii
TRV AR, R SHAMATR o BT XU 1) B B8 7 1) 4o OREF 10~15 72,
SRJE TR . FAA 3 I (LK 5).

FmfERRAE

(). B DA B
LCD #07 &7~ PL R Zhig

1.

A.

iz
=]

A.

Mo 0w

WHEME: SN EVEE: 1-10KM/H, SEPREEVEE: 1-10KM/He &
TRIBEER) SPEED $87R4] 2.

TR . ST a] . YEME: 0: 00-99: 59, W RISEE TIME H8a4T
oo

PEBIALE . SosiiEEdE. JuM: 0.00-99.9. HIRFHEE A DISTANCE
FeRIT

R A BonRE R JEE: 0-999. WonR B CALORIES
FeRIT

WA s PR, ik, B, B EE IR, DhRER A UL .

A “0: 007 . “15: 00”7 . L “1.07. “50.0” . ( “0: 00”7
RNEBR, “15: 007 HEFEEHIR, “1.00” AR EIHRR,
“50.07 NEIEE AR

R4 PO1-P12; PO1-P12 433 RFEst 1-12 = 12,

Frif: EEPURESIEE, SB3EIA.

fF1k: ELREiREE, SF1Egik.

MR ERERE, RSN e > wEE. £ YRIEEIR

10



ey FEINESYska)

B MIAHAPLETRA 5-10 28R 1E).

15231) S )11 7 N I e B B S Y )
PERF LSS, BRI Jonk i, WP 5 3 15 B
i, wnplod TR, WAz RS B .

SRE Rl RN 48 /NI EIAR
B AR R — R A BRI AR [R] 138

Tt A ANERRRES R BN, A
Je M AT Sy 1D S SR 5 30, BTN 2Rk JUL DR P i A
EHIS, REMRSEZ], BRI,

ALY KRG RN 5 R RS E, G
LA L A R AL oth, DGR ILIA KB &5,
FEWLP B

e ARPHELRL, WG/ N T
Y, INGkJa 2 /DRGNS A T, Bk /b
K, JURKEYOK, i, B,

MRS ANEELUEREERD, RIFL
A Iz 3 . TR UL B NS & &7 e, IRl 5%
A b 5~10 7Bk IS BT R oRIZ AT 7k
A R IZ B —Mi 5 Ik, BESCRBREEX AN 10 FPEE
Z O], FEARR A R G P — k.

Lo g RUBRGEE, SN T,
L IAUB B RS s TR LA AL . PRFF
10~15 FF, SRJGHRA. FAEM 3 W LK 1,

2. B AAFETIRIREE B, 4R
fHE . H85— 2R MR i, AL B — 4R
I, T LB R fREF 10~15 B,
SRIGTBR o B4R BRE A 3 k. (LA 2).

3. /NIRRT AR B A R P9 TR B T
S, — RS o RFEIG R B ELBERE S, [ B E O AR . CREF 10~15 F),
SRIGTBRA . F— 4R BRE ST 3 7k (LI 3).

4. PUSkWUsRE DA TR EUR 7 58P, ARG AT mEM, $UEZ R
1A ) R b, B BB AT T LR IR K5k . K4y bdy 10~15 7, 4R
JETBR . AR E A 3 Ik (UL 4).

No. ITEM DESCRIPTION Qty
39 EVA 1
40 Steady tube 1
41 power cable 1
42 power cable buckle 1
43 power switch 1
44 Screw ST4*16 22
45 Main PCB 1
46 Screw M8*14 2
47 M8 spring pad 2
48 "fixing frame of motor cover" 4
49 Screw ST4X25 4
50 Screw M4X14 2
51 main frame 1
52 "running board rubber shock absorber" 4
53 foot pad 2
54 adjust foot pad 4
55 rear cover L 1
56 rear cover R 1
57 folding frame foot pad 2
58 motor bottom cover 1
59 transportation wheel 2
60 Screw M8*40 (F112) 2
61 Folding frame 1
62 Screw M8*35 (&FF15) 2
63 Folding frame spring L 1
64 Folding frame spring R 1
65 Screw ¢ 8*M6*30 2
66 L upright 1
67 R upright 1
68 upright knob M10X43 2
69 side cover 2
70 Washer M10 2
71 Washer M10 2
72 upright upper part wire 1
73 upright lower part wire 1
74 AC connection wire red 1
75 AC connection wire black 1
76 MP3 wire 1




MAIN TECHNICAL FEATURES

HANDRAIL FOAM

Upright

MOTOR COVER

REIR

SRR, JCRHURLDR,  CEUIRE HUFH
BRI J5, B A A AR S,

2
SRR AT T RS, FET
Tl IR e, 355, VR, ORI
Hieds by SRERAE R RTINS, R
ANRAE . ARFTRAIED Bk 53t

Easy-self lubrication hole

END CAP

I (BUIRE) LAk, WS, Sl TR
BT E S MBI AIRET, SN LB EDIRESE
b, A2 IRERLT], RN S RS N
I3 MBETITE

2+ JEEZEAH, FTTREEITR, AR LS ShHE L.

AP 7 R RSN - JE AT E e R A
i I AN R SRV R e i N WA =]
AEPTR, B EAEEEiE, kDI ARG
i, HUPHUREE.

Model name. P10-Z Fit treadmill
Model No. AC3101
Voltage AC220-240Vac, 50-60Hz
Color Silver
Function Time,Speed,Distance,Calorie,Heart rate,

Mp3 input, Bluetooth

Max user weight

100kgs

Power

1.0HP Max1.5HP

BRI

MUK R, ERREHEE R,
SR M ERITRT Yo




F5 SHRR A& ]
39 EVAXRE AR 1
40 g 1
41 R, 1
42 B RZ A 1
43 B RFF X 1
44 TFRAFEER BT ST4*16 22
45 TR 1
46 BItEk A iR M8*14 2
a7 M85 Aom8ig L 2
48 X5105x & EE 4
49 TFRABBURE] ST4X25 4
50 TFEKELE M4X14 2
51 FR 1
52 S8O0REIRIEHEE 4
53 U20/PE 2
54 VBT 4
55 [E3REL 1
56 e3P &R 1
57 TERME 2
58 DT & 1
59 X501 FEESBh 2
60 FEKANFERL M8*40 (HF1K12) 2
61 TER 1
62 FERKAN AR M8*35 (F415) 2
63 TEREEL 1
64 T BZRHER 1
65 FEKXANAXIO8RL ¢ 8*M6*30 2
66 it 1
67 Al 1
68 510Gz tEhesH 5MERERETM10X43 2
69 I 2
70 NATRIES M10 2
71 AY:: [LVN S M10 2
72 TS 1
73 T 1
74 ACH RiEHEL a1 1
75 ACEREZ 1
76 MP3% 1

‘E ;‘ NOTICE:ASSEMBLY REQUIRES TWO PERSONS

ASSEMBLY

No. Fittings Qty
1| M8 knob Vil 2
2 | M10 knob (= 2
3 Silicone oil CW 1
4 Smm wrench 1
5 6mm wrench 1
6 Multi- wrench 1
7 Main frame 1

STEP 1

Open the carton,take out the whole unit. Then lift the panel and upright in direction of A arrow.




STEP 2

Lift up upright posts as shown in diagram and lock them with 2pcs of M10 knob screws on both
sides.

Raise the computer panel to the angle as shown and inset 2pcs M8 knob and fasten it .

M10 knob

STEP 3 How to fold treadmill

Loosen 2pcs M8 knob from both side of computer panel,then rotate the computer panel in the C
direction.

Loosen 2pcs M10 knob from both side of upright posts ,then lift up the machine in the D direction.

The treadmill is upright until the moving wheel pops up in the direction of F Position.

~

—

= mBc

Fs SHBIT BS /Hig HE
1 [l 1
2 e 1
3 0\ 2
4 iR 1
5 B\ ER 2
6 RAVETS 1
7 REeFX 1
8 ZeF XML 1
9 REFXER 1
10 REEHE 1
11 I\ 55 2
12 REBER 1
13 = 1
14 +FHERERIRL ST3*8 18
15 INREBH 2
16 EFHAE 2
17 +FELBRIREZ ST4*25 4
18 RERE Ehe 2
19 +FEXBERIEL ST4*16 45
20 5095 1K Hi i TR 2
21 SiXEE 1
22 IHEEE 1
23 SIRENLAR 1
24 EF kA AL M6*60 (£5F) 1
25 BIRE ¢ 88*T20(PJ-TH8, R #H542) ¢ 42*466.5/ ¢ 12*513 1
26 M8EFH Bom8iRLz 12
27 ZiET EPJ160J 6731 1
28 BBl 450W 1
29 ok 1
30 pULS 2
31 IRE 1
32 BF 2
33 BEIEIR T5.0*¢25* ¢ 15 8
34 A7NAITEL IR 22 M8X 30(25F) 4
35 IR 1
36 A7 AR IR M8 X 40(& ZF) 2
37 ERE ¢42*456/ ¢ 12*519 1
38 MSFAIAR Bom 8tz 10




= mBcfF

dbes8404—19
db44844

72—

WORKOUT GUIDELINES

BEWARE: Before starting to use this or any exercise programs, consult your doctor. This is specially important
for people older than 35 years old, or for people with health problems.

If your equipment is provided with a pulse sensor, you must keep in mind this isn’t a medical instrument.
Several factors can vary the accuracy of the heart rate interpretations. The pulse sensor is just a help for the
work outs, determining the general tendences of the heart rate.

PROGRAMM WITH WARM UP WORKOUTS:

WARM UP: Start stretching and slightly activating the muscles between 5 and 10 minutes. The warm up will
increase your corporal temperature, your heart rate and your blood flow, making you ready for the workouts.

o WORKOUT FOCUSED ON THE TRAINING AREA: Do some exercises during 20-30 minutes with your
heart rate (don’t maintain your heart rate more than 20 minutes during the first weeks of the
exercise program). Breath constantly and deeply during the workout (never hold your breath).

e COOL DOWN: Finish with stretching exercises during 5-10 minutes. Stretching increases the flexibility

of your muscles and help you to avoid injuries after the workouts.
FREQUENCY OF THE WORKOUT: In order to be fit or improve your shape, complete three workout sessions

each week, with a rest day between the workouts. After some moths of regular training, you will be able of

completing up to five workouts a week.

10



TREADMILL OPERATION

COMPUTER
LCD DISPLAY P3 INPUT
OGAWA
SPEED + SPEED
MODE
START stop  PROGRAM
MANUAL

g (]D) PRESS
POWER ON SAFETY KEY PRESS BID, BI BIP @ e
6o 23 o @320 T8

11

6. SLORMEVE AN EAE AN B T 7 i A B BB
TEREERAEE TR, 25 mlk. PO HARAEN NEA#E
8. BLORETVEE T I A5 IR 55 L 4142 1E O GAWA FAL,
HAMEEA AN RYERE
9. & 7B E R A B 6 5, OGAWAF BER A & ABCH-#ET 412

i T4a

|

1. RARSH

A2 2R P10-Z Fit treadmill

Fmis AC 3101

TEEBE AC220V-240V 50/60Hz

RAHE 100kg

BREL ER 1210x410mm

SiRINR 1.0HP I&{&1.5HP

B BISEE B&RAK997 &

B RE

Thee Bfial. HE. EE. REBE. OB
4



(16) A2 2 NVA LRI AT, 7240 A A vy R AN A ) Bl A N

——75 JUI AT B PR R 80 1T R AR A AT PRESS PRESS PRESS PRESS
%;;?EEE%E&EE%% ° : A TIME: PRESS SPEED +/-
: Vialn DISTANCE: PRESS SPEED +/- €=H’ n=C
(17) daxh 25 B PRE) . AZEE. Bl ® CALORIES: PRESS SPEED +/- ® : ® Z@ @

—— A RN UM T 52405 0 fE
—— AR EU A . K
k!
(18) AFEHE T 4% BLAE M A1 DL N
—— e P EH B
(19) AVl sk _EREEEE . B EIK A .
—— A BE S EU B B L K
VI REFER!
(20) ANZEFIHE T35 H Bledii N PRI =k
—— AR EU i AN 52475
R IR !
Q) FEAME IS, MF AR I H L A =k o
—— IR EAR RIS AL HL, NTT-SBERE B KK .
o FEMAA! B [A BE|
(22) %7 I . ARAHUR A THRER T, Ry s SR B RH 7y e/
OEIE, DA/l G
(23) Z7= e g T BA g et AR NS Sk U R 2k . AR ZAE SR
CL 58 2K 2 My I B & BEAT IR 22 AN M ) 503 P97 2

PRESS

S

PROGRAM

PRESS

fZke! ADJUST TIME v
(24) W A& e SARIEREA Y, & FE B ERE . an RIS HZ = o i 32 PRESS .h
W T IEMAAAESE ], ERFCT I TR . B W M 46k 5 m
FEPEAAS, WABEX TG . 1 RFC T b T 22 35508 I 4 o
(25) iZ7= i B A B =k o TEFIAZTE MIEE R BH 51T IR—FE A6 HE . SRESR

2 it AN BEASE FH A P e
(26) wEMMMEISE)E, BAERAELEEARIKMTT, PR am A HE

xR
(2 7) ﬁé'}%’f%’ﬁ?ﬂ 2)]75?& ﬁﬁ?ﬁﬁﬁéﬁ%*ﬂ*ﬂﬁ%ﬁ?*ﬁi Eﬁ,ﬂﬁ [=] E%ji TIME SETTING TIME / 20= EACH SECTION OPERATION TIME
BIEZHIBHW, AT SEcTION
123 a]|s5|e|7|s8|o]wo|u]iz]n|a|s|w.|1r|w|1]z20
1%1'% i’% HE PROGRAN
1. Z_(,f%*x KEZ:EJ‘E?U: P02 SPEED 2|afa]s |e|a|e6 |6 |6|a |5 |6 |4 |a|a |22 |5 |42
9. 211{%1|§HE%1XXTJ‘E OGAWA m@% E{JF &ﬁ[&ﬁ po3 | seeep |2 |a|a|6 [e|af7 |7 |7)a |7 |7 |4 |a |a]|2]|a s ]3]:2
3. *ﬁg*{%ﬂ%ﬂ&%ﬁﬁiﬁtﬂﬁ?ﬁj—(m;%ﬁ poa | seeep |3 |s|s|e | 7|75 |7 |78 |8 |5 |e |5 |5 |6 |6 |a|a]3
4. ET%{I%—{HB‘WE@%&{%H&%QW@;ZE@QEV‘]@%Z pos | seeed | 2|4 |a|s |e|7]|7 |5 |e|7 |8 |8 |5 |a |3 |3 |6 |5 |a]2
5. Bﬂ:j:%i%’ffﬁﬁ ’ Kéfﬁf%a’ﬂ% U\& ﬂif/éf’%*l*[\ Q Eﬁz%%ﬂé’gﬂ%ﬁt?ﬁ%ﬁﬁ%ﬁz pos | seeep | 2|4 |3 |4 |s|a]|8 |7 |s|7 |8 |3 |6 |4 |a|2]|5]|a |3 ]2
E/‘] :f/'gl ﬂ: s Z:E %{%ﬂ%?ﬂ.— po7 | seeed | 23|33 |4fs|3 |4 |53 |4 |5 |3 |3 |3 |6 |6 |5 |3 ]3
3



P08 SPEED

P09 SPEED

P10 SPEED

P11 SPEED

mlw | Nn]Nw]N
als]| s s|w
o |lo|luw]|s]|w
|l |o|~w]|o

N |lo |~~~
Nl |w ]| s ]|~

w|lo | s ]| s

w|lou|lo|ow]|a

N|lo|oo| s ]|~

N || oo | oo | s

w|lu]|lo|ow]|a
w |lu || oo~

a|lo|lwl|ls]|s

alu|s]| ]| s

P12 SPEED

MEIEYERES
o lw|[nv]o]|w~
wnlew|ls]lo|w
alw|s]w]|s
slo|lw]|]w]|s

wlw|w]|~]|~

Attachment 1:

MP3 MUSIC

CONSTITUTION TEST

wise -

P1-P12 Program Exercise Program

F1:SEX
F2: AGE
F3: HEIGHT
F4: WEIGHT
F5: TEST
ADJUST
PRESS
[ e |
o o
SPeEED
01 Sex 01 M | 02F
02 Age 10------ 99
03 Height 100----240
04 Weight 20-----160
FAT <19 Underweight
= FAT =(20---25) Normal weight
FAT =(25---29) Overweight
FAT >30 Obesity

— AR S B R SR A .
(18) R E DA IR 8L O RS S R B
(19) AEEREr BT HE WG 20 1 R A
(20) PEAK I J5 48 I 5 3 A A5 Rl e S LA
—— AT RE R E AN A
(21) 7EIZ B AR RIS . BRMIRRA . Sk, OBbithe, iR L e
5 7 ] 0 SR B P R R B, 7 B LA PR 3 1 I A
(22) P FEHIINA BRI T L BE R .
(23) fEAR it SR B 2y i . RIRE Zhalfdk /IR A IE R, AEAEH .
—— TR SR E .
3. R RS
AEE R ARLEMEERGREA, HETUTHE:
(DGR, SEESEMEEIR, Z3h8. EOLMERBI iz, A
A G,
(2) A B SAR K I A TS AT, 75 002 L o P2 SRR L it
B BRI ERSEA, TR,
(3) BB 52 HE fE 7 5 P M5 WL HL U
(4) BB AR R IAER R, UADT B E) % 2 22 4 L.
gggmﬁmw%ﬁ%ﬁaeﬁéﬁ%,ﬁ%mmmﬂm%zﬁﬁmmﬁ
[EN °
(5) LA ML AT IR 28 R 2 5 A s b
(6) NELH 5 KL A HE AR -
(7) I HLIE S R k.
(8) FEEBU HLAT LA T HLIE
(9) FEE PN\ R AEIE I IREIAAL, 75 KA 7T RS A 5 R
(10) ML& B EHU R — AERIEHL EiE3D .
Méﬁ B! WARMT, ARESEZGNER.
(11) 754 FR 3 B rpralishs N H 2 it o (LB, 3 S5 0 B U B G
JE. TR RUEE) A RN,
(12) RELESMZZATF . WAL, T AR AS (P A3 5 ) B B 0 B 04 R
A TAEH .
—— 75 I FT R A R AR A
(13) 7RI B AR P AR BB R ok T ok, 24t A 2 A B0 i 5 SR ¢
AT, [F I Bk BB ARG Bk T BN Bk T S0UII B B8 R 45 O MBS T 6
—— AR SRR . TRk
(14) 24 FL VLR B8 VR SL A5 0N B 86 O T RA B R B4R F . 9 7 el
WA B 3 T FL A I B T B N AT e, fRRR!
—— TR S S AR
(15) R EH IR Bk 324725 H AT 56 P2k . A AR B S, A%
i et .




?é 51%%151\ %%iﬁﬂﬁ APP GFIT

Bl EE EEERIFAERAS, U TREER: @
1.ighR e FEED ZE ! 2FH!

(1) BPHUG T2 U0k B 2% B 2000mm1000mm 242X 5 . G-FIT

(2) HOUEAESL A AT S M, AR AT PR, Bt L e R A

B, REUBHLRBRAT 20 R0 A A | ]

(3) JLEILEBE AN, WK EA.

(4) BUBPHUE B RN, B2, PRRKIRERSIL L, e T 2 05

il 5400, .'

G) RN, R NI —EIREE, B A AR d, B AT

T, 1 IE A TR 3

(6) {5 FF 0 25 HLIT 75 {5387 25 P 2 S0 o 7 o

(7) R BEALE 55 AR B2 B30 25 36/ 11 39 7 R A 80 7 3 1) 7 O £ PR R A

(8) N BLLE BF W EL ST OB BT T ) Bl v 7 T AT e A 8 25 L 8 L g comiadonine

T PR R (. —— A AT R SRR K SR

O ARIESGTHREMH, NERHTHR. WEESENEE NARE R PTE

H
2. AN ERGERFR B! ik MAINTENANCE
EEERREARTHE T REE RS LESTIIERAERRETATEH.

(1) BUEIEMEAE Bt 208 B, SIS 42, . B, SMFERAE (G
MENRI AL . AMEBVRIE . FMER NG ) o

(2) AT R KIBIE. JERE .

(3) B HEBRIMNESEFHEH .

(4) HIEH RGNS (O MEFRERS . &L EAES) & .

(5) PR E A RS . =5
ﬁ;gﬁ&$$§®ﬁﬁ%$ﬁAWWﬂ@ﬁ%¥uﬁﬁo g recommended power cord.
(8) A MLASRE B ™ B ISR S TR 58 I Y1 A0 P i Bl 5 o oz ke
SRR

(9) A6 RIBE PRI S5 5 D 1) oo AR RS 11 AR A5 5 e ) e o P 2

(10) FefkAB I .

(11) PRAEREM R EbeE (38 CabL L) .

(12) EHAERFHEREEEME.

(13) IEEMEYREE AT REUT gR 3 B IE AL T 2% .

(14) BB GikRE, TEHRE.

(15) HEGHRMAEE

(16) CLRER N H M .

(17) B LRI CAAMRE AR S A 3 .

This product must be earthed. If the power cord

is damaged,it must be replaced with a manufacturer

DO NOT TANGLE THE POWER CORD




REGULAR MAINTENANCE OF THE TREADMILL

e STORAGE: Keep your equipment in a enclosed place, away from dust or
humidity. Don’t store it neither in a garage or in a indoor backyard, or near the
water. Humidity, dust and water could damage it and have an effect on its
functioning

e ELECTRIC CABLE: Make sure that the cable and plug are in perfect conditions.
Electric cables must be away from hot surfaces

e SCREWS AND CONNECTING CABLES: Supervise and tighten the screws on a
regular basis, because due to the vibration the screws and nuts tend to loosen.

LUBRICATION: It’s a correct lubrication of the treadmill with silicon oil or

teflon is really important. This lubrication must be performed regularly
depending on its use even before the first use.There is a hole for adding
oil on motor cover. After starting machine, please change to highest
speed, then add the oil into the hole, the oil will be spread from the
middle between the running belt and board.

< 3 hours/week 2 months
4 - 7 hours/week | 1 month
> 8 hours/week 15 days

e ALIGN AND TIGHTEN THE BELT OF THE TREADMILL

e ALIGN THE BELT: Due to its use, the belt can move off
center. If the belt has moved to the left, start treadmill
and increase the speed to 3MPH .Use the 5mm Wrench to
turn the fixed left bolt clockwise or turn the fixed right
bolt counterclockwise. Don’t tighten the belt too much in
order to be able to walk. Repeat this procedure until the
belt is properly aligned.

If deviate to the left, then
adjust the screw on the left side adjust the screw on the right side
clockwise or the screw on the right Ny clockwlse or the screw on the left
side anticlockwise. KN side anficlockwise.

If deviate to the right, then

- %

15

OGAWA E\EiEHEIEE OGAWA P10-Z Fit treadmill
ERFNERNRILIREES, 155 2R EIREBI D
FHEREIIHEFUER

BiE
AATHRBEHLH= RBLREN
= RERE SR



// e TIGHTEN THE BELT: (if the belt slips on the treadmill

CONTACT US % when walking). Start treadmill and increase the speed to
C%‘ 3MPH.Using the 5mm Wrench, turn both bolts 1/4
.u clockwise. If the belt is properly tight to walk, you must
be able to pull up each side of the belt 5 or 7 cm off the
platform. Be careful and maintain the belt aligned.
VIETNAM Repeat this procedure until the belt is properly
OGAWA Vietnam Co Ltd : tightened.
2nd floor,Petroland Tower,
12 Tan Trao, Tan Phu ward

District 7

Ho Chi Minh

Tel:+84 8 3775 3093/3775 3094
Fax:+84 8 3775 3095

if the running belt slips,use 6mm wrench,turn

both sides bolts 1/4 clockwise.Repeat this

procedure until the belt is properly tightened.

LEFT  RIGHT
BOLT BOLT

PHILIPPINES

O-Healthcare Solution Phil.Inc.
2303, 4th Floor, G&A Building,
Chino Roces Avenue Extension,

e TIGHTEN THE DRIVE BELT:if the drive belt becomes

-
o . :‘iﬁf loose after using for a period of time,you need to:

Makati City, Philippines 1 (1) Open the motor cover.

Tel : +632 889 0676 / + 632 844 6851 o l‘ (2) Use the 5mm wrench to turn the adjusting
— ] !Iw_.i .

Fax: +632 812 0421 L . bolt clockwise.

— Repeat this procedure until the drive belt is not slippery

™ anymore.

Adjusting bolt

e CLEANING: Don't use abrasive products. A damp cloth is enough.

e LEVELING: If your unit is provided with leveling wheels, please adjust them
in order to avoid vibrations and therefore malfunctions.

e KEEP THESE MAINTENANCE ADVISES FOR FUTURE REFERENCES

19 16



RECYCLING INFORM

This electronic product must not be disposed of in municipal waste. To preserve the environment, this product

electric & =y
B~ miia QR ~Q~E v -
parts

must be recycled after its useful life as required by law.

COMMON ERRORS

ERRO CODE REASON HOW TO SOLVE
A) electricity not connected Connect the electricity
B) power switch not turn on Turn on power switch
C) pcb no power or broken Press over-load protector
or change new pcb
NO DISPLAY D) signal wire not connected Re-connect signal wire or

change new one

E) computer broken

Change new computer

F) background light broken

Check background light

wire or change new one

NOT DISPLAY

A) display drive IC not inserted

Re-insert IC,and re-weld it

ALL well or change new one

B) EMI gasket slip, not well | Re-assemble screen
INFORMATION

fastened

A) driving position has resistance | Adjust driving position, or

add some silicon oil

NOT RUN | B) running belt too tight or too | Adjust the belt tension
SMOOTHLY loose

C) pcb torque too big or too small

Ajust torque to right
position

A) safety key off

Put on safety key

EO1

A) signal wire not well connected

Re-connect signal wire

B) signal wire broken

Change new signal wire

C) signal wire broken

Change new computer

D) pcb broken

Change new pcb

17

E02

A) motor wire not well connected,

or open circuit

Re-connect motor wire or

change new motor

B) IGBT on pcb broken

Change new pcb

C) input voltage too low

Stop using, ask electrician
to check

EO3

A) speed signal wire not well
connected, or sensor broken

Re-connect speed signal
wire or change new

sensor wire

B) pcb broken

Change new pcb

EO4

A) incline motor wire not well
connected

Re-connect incline motor
wire

B) incline motor broken

Change new incline

motor

C) pcb broken

Change new pcb

EO5

A) over-loaded

Turn off and re-start

machine

B) driving position hinder

Adjust driving position, or
add oil

C) motor short circuit

Change new motor

D) pcb burnt

Change new pcb

EO6

A) motor wire not well connected

Re-connect motor wire

PN

Q2
®

Q\ AR
~

A correct lubrication of the treadmill with silicon oil or teflon is REALLY IMPORTANT. This lubrication MUST BE

PERFORMED REGULARLY DEPENDING ON EACH PERSON, EVEN BEFORE ITS FIRST USE.

YOU MUST PRESERVE THE ORIGINAL PACKAGING WITH ITS PROTECTIONS, PURCHASE RECEIPT, MANUAL

AND COMPONENTS DURING THE GUARANTEE PERIOD.

18




